
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water 
Pollution Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0101087  
 
Owner:  Little Blue Valley Sewer District (LBVSD) 
Address:  21208 East Old Atherton Road, Independence, MO 64058 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  LBVSD, Atherton Wastewater Treatment Plant 
Facility Address:  21208 East Old Atherton Road, Independence, MO 64058  
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
 
Receiving Stream:  See Page 2 
First Classified Stream and ID:  See Page 2 
USGS Basin & Sub-watershed No.:  See Page 2 
 
is authorized to discharge from the facility described herein, in accordance with the effluent limitations and monitoring requirements 
as set forth herein: 
 
FACILITY DESCRIPTION 
 
 
 
See Page 2 
 
 
 
This permit authorizes only wastewater and stormwater discharges under the Missouri Clean Water Law and the National Pollutant 
Discharge Elimination System; it does not apply to other regulated areas.  This permit may be appealed in accordance with Section 
621.250 RSMo, Section 640.013 RSMo and Section 644.051.6 of the Law. 
 
 
 
February 1, 2018  October 1, 2020          
Effective Date  Modification Date   Edward B. Galbraith, Director, Division of Environmental Quality 
 
 
 
January 31, 2023             
Expiration Date      Chris Wieberg, Director, Water Protection Program  
 

  



 
Page 2 of 10 

Permit No. MO0101087 
FACILITY DESCRIPTION (continued): 
 
Outfall #001 – POTW – SIC #4952  
The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator. 
Influent pump station / screening / peak flow clarifier / four (4) primary clarifiers / two (2) aeration basins with anoxic selector zones / 
five (5) final clarifiers / UV disinfection / belt filter sludge press / centrifuge sludge dewatering / sludge is incinerated, landfilled, or 
land applied after lime stabilization / ash holding basin. 
 
Design population equivalent is 400,000. 
Design flow is 52 MGD.   
Actual flow is 42 MGD. 
Design sludge production is 8,135 dry tons/year.   
 
Legal Description:  Sec. 4, T50N, R31W, Jackson County 
UTM Coordinates:  X= 384903, Y= 4337751 
Receiving Stream:  Missouri River (P) 
First Classified Stream and ID:  Missouri River (P) (356) 303(d) List  
USGS Basin & Sub-watershed No.:  (10300101-0306) 
 
This facility uses one of three flow sequences depending on the wet weather peak flow conditions: 
 
Flows up to 130 MGD 
Influent screening, primary clarifiers, aeration basins with anoxic selector zones, final clarifiers, UV disinfection 
 
Flows over 130 MGD and up to 350 MGD 
150 MGD of primary effluent or screened influent, aeration basins with anoxic selector zones, final clarifiers, UV disinfection 
200 MGD of screened influent, primary clarifiers with chemically enhanced settling utilizing polymer and flocculant 
These flows are blended prior to discharge through Outfall #001 
 
Flows over 350 MGD and up to 400 MGD 
150 MGD of primary effluent or screened influent, aeration basins with anoxic selector zones, final clarifiers, UV disinfection 
200 MGD of screened influent, primary clarifiers with chemically enhanced settling utilizing polymer and flocculant 
50 MGD diverted to the peak flow clarifier 
These flows are blended prior to discharge through Outfall #001 
 
 
 
  



 
Page 3 of 10 

Permit No. MO0101087 

      *     Monitoring requirement only. 
    ** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic 

sampling device. 
  *** pH is measured in pH units and is not to be averaged.   
 
Note 1 – Additional sampling shall be conducted according to the requirements in Special Condition #2 
 
Note 2 – Effluent limitations and monitoring requirements for E. coli are applicable only during the recreational season from April 1 
through October 31.  The Monthly Average Limit for E. coli is expressed as a geometric mean.  The Weekly Average for E. coli will 
be expressed as a geometric mean if more than one (1) sample is collected during a calendar week (Sunday through Saturday).   
 
Note 3 – Influent sampling is not required when the facility does not discharge effluent during the reporting period. Samples are to be 
collected prior to any treatment process. Percent Removal is calculated by the following formula:  [(Influent –Effluent) / Influent] x 
100% = Percent Removal.  The Monthly Average Minimum Percent Removal is to be reported as the average of all daily calculated 
removal efficiencies. Influent samples are to be collected as a 24-hour composite sample, composed of 48 aliquots (subsamples) 
collected at 30 minute intervals by an automatic sampling device. 
 
  

OUTFALL 
#001 

TABLE A-1 
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit.  The final effluent 
limitations shall become effective on February 1, 2018 and remain in effect until expiration of the permit.  Such discharges shall be controlled, limited 
and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT                       
FREQUENCY 

SAMPLE                               
TYPE 

Flow MGD *  * once/day 24 hr. total 

Biochemical Oxygen Demand5 (Note 1) mg/L  45 30 five days/week composite** 

Total Suspended Solids (Note 1) mg/L  45 30 five days/week composite** 

E. coli (Note 2) #/100mL  1,030 206 once/week grab 

Ammonia as N 
(Apr 1 – Sep 30) 
(Oct 1 – Mar 31) 

mg/L 
 

55.3 
55.3 

 
 

14.3 
17.5 

once/month grab 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE MARCH 28, 2018.  THERE SHALL BE NO 
DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS. 

EFFLUENT PARAMETER(S) UNITS MINIMUM  MAXIMUM MEASUREMENT                       
FREQUENCY 

SAMPLE                               
TYPE 

pH – Units *** SU 6.0  9.0 once/month grab 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE MARCH 28, 2018. 

EFFLUENT PARAMETER(S) UNITS 
MONTHLY 
AVERAGE 
MINIMUM 

MEASUREMENT                       
FREQUENCY 

SAMPLE                               
TYPE 

Biochemical Oxygen Demand5 – Percent Removal (Notes 1 and 3) % 85 once/month calculated 

Total Suspended Solids – Percent Removal (Notes 1 and 3) % 85 once/month calculated 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE MARCH 28, 2018. 

 



 
Page 4 of 10 

Permit No. MO0101087 

OUTFALL 
#001 

TABLE A-2 
INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit.  The interim effluent 
limitations shall become effective on February 1, 2018 and remain in effect through January 31, 2020.  Such discharges shall be controlled, limited 
and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 

INTERIM EFFLUENT 
LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT                       
FREQUENCY 

SAMPLE                               
TYPE 

Oil & Grease mg/L 15  10 once/quarter***** grab 

Total Phosphorus mg/L *  * once/quarter***** grab 

Total Nitrogen mg/L *  * once/quarter***** grab 

Chromium VI, Total Dissolved µg/L *  * once/quarter***** grab 

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE APRIL 28, 2018.   

 

 
      *     Monitoring requirement only. 

    ****  See table below for quarterly sampling requirements.  
[...]
recommended that revisions follow the US Environmental Protection Agency’s guidance document Local Limits 
Development Guidance. EPA833-R04-002A. July 2004. 

 
  



 
Page 10 of 10 

Permit No. MO0101087 
D. SPECIAL CONDITIONS (continued)  
 

22. Acute Whole Effluent Toxicity (WET) tests shall be conducted as follows: 
(a) Freshwater Species and Test Methods: Species and short-term test methods for estimating the acute toxicity of NPDES 

effluents are found in the  most recent edition of Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters 
to Freshwater and Marine Organisms (EPA/821/R-02/012; Table IA, 40 CFR Part 136). The permittee shall concurrently 
conduct 48-hour, static, non-renewal toxicity tests with the following species: 
o The fathead minnow, Pimephales promelas (Acute Toxicity EPA Test Method 2000.0). 
o The daphnid, Ceriodaphnia dubia (Acute Toxicity EPA Test Method 2002.0). 

(b) Chemical and physical analysis of the upstream control sample and effluent sample shall occur immediately upon being 
received by the laboratory, prior to any manipulation of the effluent sample beyond preservation methods consistent with 
federal guidelines for WET testing that are required to stabilize the sample during shipping. Where upstream receiving water 
is not available or known to be toxic, other approved control water may be used. 

(c) Test conditions must meet all test acceptability criteria required by the EPA Method used in the analysis.  
(d) The Allowable Effluent Concentration (AEC) for this facility is 18% with the dilution series being: 72%, 36%, 18%, 9%, and 

4.5%. 
(e) All chemical and physical analysis of the effluent sample performed in conjunction with the WET test shall be performed at 

the 100% effluent concentration. 
(f) The facility must submit a full laboratory report for all toxicity testing. The report must include a quantification of acute toxic 

units (TUa = 100/LC50) reported according to the test methods manual chapter on report preparation and test review.  The 
Lethal Concentration 50 Percent (LC50) is the effluent concentration that would cause death in 50 percent of the test 
organisms at a specific time. 

 
23. Chronic Whole Effluent Toxicity (WET) tests shall be conducted as follows: 

(a) Freshwater Species and Test Methods: Species and short-term test methods for estimating the chronic toxicity of NPDES 
effluents are found in the  most recent edition of Short-term Methods for Estimating the Chronic Toxicity of Effluents and 
Receiving Waters to Freshwater Organisms (EPA/821/R-02/013; Table IA, 40 CFR Part 136). The permittee shall 
concurrently conduct 7-day, static, renewal toxicity tests with the following species: 
o The fathead minnow, Pimephales promelas (Survival and Growth Test Method 1000.0). 
o The daphnid, Ceriodaphnia dubia (Survival and Reproduction Test Method 1002.0). 

(b) Chemical and physical analysis of the upstream control sample and effluent sample shall occur immediately upon being 
received by the laboratory, prior to any manipulation of the effluent sample beyond preservation methods consistent with 
federal guidelines for WET testing that are required to stabilize the sample during shipping. Where upstream receiving water 
is not available or known to be toxic, other approved control water may be used. 

(c) Test conditions must meet all test acceptability criteria required by the EPA Method used in the analysis.  
(d) The Allowable Effluent Concentration (AEC) is 2%, the dilution series is: 50%, 10%, 2%, 0.4%, and 0.08%. 
(e) All chemical and physical analysis of the effluent sample performed in conjunction with the WET test shall be performed at 

the 100% effluent concentration. 
(f) The facility must submit a full laboratory report for all toxicity testing. The report must include a quantification of chronic 

toxic units (TUc = 100/IC25) reported according to the Methods for Measuring the Chronic Toxicity of Effluents and 
Receiving Waters to Freshwater and Marine Organisms chapter on report preparation and test review. The 25 percent 
Inhibition Effect Concentration (IC25) is the toxic or effluent concentration that would cause 25 percent reduction in mean 
young per female or in growth for the test populations. 

  
 
 
 



LBVSD, Atherton WWTP 
Fact Sheet Page #1 

 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
STATEMENT OF BASIS 

MO-0101087 
LBVSD, ATHERTON WASTEWATER TREATMENT PLANT 

 
 

This Statement of Basis (Statement) gives pertinent information regarding modification(s) to the above listed operating permit A 
Statement is not an enforceable part of a Missouri State Operating Permit. 
 
 
Part I – Facility Information 
 
Facility Type: POTW   
Facility Description: Influent pump station / screening / peak flow clarifier / four (4) primary clarifiers / two (2) aeration basins with 
anoxic selector zones / five (5) final clarifiers / UV disinfection / belt filter sludge press / centrifuge sludge dewatering / sludge is 
incinerated, landfilled, or land applied after lime stabilization / ash holding basin. 
 
 
Part II – Modification Rationale  
  
This operating permit is hereby modified to include the latest version of Standard Conditions Part III that was revised on August 1, 
2019. The updated version of Standard Condition Part III can be accessed at this web address: 
https://dnr.mo.gov/env/wpp/permits/docs/SC3-08012019.pdf.  
 
No other changes were made at this time. 
 
 
Part III – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public 
comment. 
 
PUBLIC NOTICE: 
The Department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice 
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft 
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and 
permittee must be notified of the denial in writing. The Department must issue public notice of a pending operating permit or of a new 
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the 
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit 
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft 
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.  
 
 The Public Notice period for this operating permit was from August 14, 2020 to September 14, 2020. No responses received. 
 After Public Notice, special condition # 24 was removed as the incorporation of the new version of Standard Conditions Part III 

rendered the condition unnecessary. 
 
DATE OF FACT SHEET: AUGUST 5, 2020 
 
COMPLETED BY: 
 
SAM BUCKLER, ENVIRONMENTAL PROGRAM ANALYST 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT  
(573) 526-0827 
sam.buckler@dnr.mo.gov 

 
 

https://dnr.mo.gov/env/wpp/permits/docs/SC3-08012019.pdf


LBVSD, Atherton WWTP 
Fact Sheet Page #2 

 

 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 

FACT SHEET 
FOR THE PURPOSE OF RENEWAL 

OF 
MO-0101087 

LBVSD, ATHERTON WASTEWATER TREATMENT PLANT 
 
The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National 
Pollutant Discharge Elimination System (NPDES) permit program.  This program regulates the discharge of pollutants from point 
sources into the waters of the United States, and the release of stormwater from certain point sources.  All such discharges are 
unlawful without a permit (Section 301 of the "Clean Water Act").  After a permit is obtained, a discharge not in compliance with all 
permit terms and conditions is unlawful.  Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri 
Department of Natural Resources (Department) under an approved program, operating in accordance with federal and state laws 
(Federal "Clean Water Act" and "Missouri Clean Water Law" Section 644 as amended).  MSOPs are issued for a period of five (5) 
years unless otherwise specified. 
 
As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.] a Factsheet shall be prepared to give pertinent information regarding 
the applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for 
the Missouri State Operating Permit (operating permit) listed below.   
 
A Factsheet is not an enforceable part of an operating permit. 
 
This Factsheet is for a Major facility. 
 
 
Part I – Facility Information 
 
Facility Type:   POTW – SIC #4952 
 
Facility Description:  
Influent pump station / screening / peak flow clarifier / four (4) primary clarifiers / two (2) aeration basins with anoxic selector zones / 
five (5) final clarifiers / UV disinfection / belt filter sludge press / centrifuge sludge dewatering / sludge is incinerated, landfilled, or 
land applied after lime stabilization / ash holding basin. 
 
This facility uses one of three flow sequences depending on the wet weather peak flow conditions: 
 
Flows up to 130 MGD 
Influent screening, primary clarifiers, aeration basins with anoxic selector zones, final clarifiers, UV disinfection 
 
Flows over 130 MGD and up to 350 MGD 
150 MGD of primary effluent or screened influent, aeration basins with anoxic selector zones, final clarifiers, UV disinfection 
200 MGD of screened influent, primary clarifiers with chemically enhanced settling utilizing polymer and flocculant 
These flows are blended prior to discharge through Outfall #001 
 
Flows over 350 MGD and up to 400 MGD 
150 MGD of primary effluent or screened influent, aeration basins with anoxic selector zones, final clarifiers, UV disinfection 
200 MGD of screened influent, primary clarifiers with chemically enhanced settling utilizing polymer and flocculant 
50 MGD diverted to the peak flow clarifier 
These flows are blended prior to discharge through Outfall #001 
 
Application Date:  02/02/15  
Expiration Date:   07/27/15   
 
OUTFALL(S) TABLE: 

OUTFALL DESIGN FLOW (CFS) TREATMENT LEVEL EFFLUENT TYPE 

#001 80.6 Secondary  Domestic 

 
  



LBVSD, Atherton WWTP 
Fact Sheet Page #3 

 

Facility Performance History:   
This facility was last inspected on March 4, 2014. The conditions of the facility at the time of inspection were found to be satisfactory.  
A review of the past five years of monitoring data submitted by the permittee shows TSS exceedances in February 2013 and April 
2014.  No other effluent limit exceedances were reported. 
 
Comments: 
Changes in this permit include the addition of Chromium VI effluent limits and monitoring requirements for Total Phosphorus, Total 
Nitrogen, and Chronic toxicity.   It also includes the removal of monitoring for Temperature, Cyanide, Antimony, Arsenic, Cadmium, 
Chromium III, Copper, Lead, Mercury, Nickel, Silver, and Zinc.  See Part VI of the Fact Sheet for further information regarding the 
addition and removal of effluent parameters.  Special conditions were updated to include the addition of eDMR reporting 
requirements, reporting of Non-detects requirements, bypass reporting requirements, SWPPP requirements, and chronic WET testing 
requirements. 
 
 
Part II – Operator Certification Requirements 
 
As per [10 CSR 20-6.010(8) Terms and Conditions of a Permit], the permittee shall operate and maintain facilities to comply with the 
Missouri Clean Water Law and applicable permit conditions and regulations.  Operators or supervisors of operations at regulated 
wastewater treatment facilities shall be certified in accordance with [10 CSR 20-9.020(2)] and any other applicable state law or 
regulation.  As per [10 CSR 20-9.020(2)(A)], requirements for operation by certified personnel shall apply to all wastewater treatment 
systems, if applicable, as listed below: 
 

Owned or operated by or for a 
 - Municipalities     - State agency        
 - Federal agency    - Private Sewer Company regulated by the Public Service Commission 
 - County     - Public Water Supply Districts     
 - Public Sewer District  

 
Each of the above entities are only applicable if they have a Population Equivalent greater than two hundred (200) or fifty (50) or 
more service connections. 
 
This facility currently requires an operator with an A Certification Level.  Please see Appendix - Classification Worksheet.  
Modifications made to the wastewater treatment facility may cause the classification to be modified. 
 
Operator’s Name:  Keith Navarro 
Certification Number: 3791 
Certification Level: A 
 
The listing of the operator above only signifies that staff drafting this operating permit have reviewed appropriate Department records 
and determined that the name listed on the operating permit application has the correct and applicable Certification Level.  
 
 
Part III– Operational Monitoring 
 

 - As per [10 CSR 20-9.010(4))], the facility is required to conduct operational monitoring. 
 
 
Part IV – Receiving Stream Information 
 
RECEIVING STREAM(S) TABLE:  OUTFALL #001 

WATER-BODY NAME CLASS WBID DESIGNATED USES* 12-DIGIT HUC 
DISTANCE  TO 
CLASSIFIED 

SEGMENT (MI) 

Missouri River P 356 AQL, WBC-B, SCR, HHP, 
IRR, LWW, DWS 

10300101-
0306 

Direct 
Discharge 

*As per 10 CSR 20-7.031 Missouri Water Quality Standards, the Department defines the Clean Water Commission’s water quality 
objectives in terms of "water uses to be maintained and the criteria to protect those uses." The receiving stream and 1st classified 
receiving stream’s beneficial water uses to be maintained are in the receiving stream table in accordance with [10 CSR 20-
7.031(1)(C)].  

 
  



LBVSD, Atherton WWTP 
Fact Sheet Page #4 

 

Uses which may be found in the receiving streams table, above: 
10 CSR 20-7.031(1)(C)1.:   

AQL = Protection of aquatic life (Current narrative use(s) are defined to ensure the protection and propagation of fish 
shellfish and wildlife, which is further subcategorized as: WWH = Warm Water Habitat; CDF = Cold-water fishery 
(Current narrative use is cold-water habitat.); CLF = Cool-water fishery (Current narrative use is cool-water habitat); 
EAH = Ephemeral Aquatic Habitat; MAH = Modified Aquatic Habitat; LAH = Limited Aquatic Habitat.  This permit 
uses AQL effluent limitations in 10 CSR 20-7.031 Table A for all habitat designations unless otherwise specified.) 

10 CSR 20-7.031(1)(C)2.:  Recreation in and on the water 
WBC = Whole Body Contact recreation where the entire body is capable of being submerged; 
WBC-A = Whole body contact recreation that supports swimming uses and has public access; 
WBC-B = Whole body contact recreation that supports swimming;  
SCR = Secondary Contact Recreation (like fishing, wading, and boating).  

10 CSR 20-7.031(1)(C)3. to 7.:   
HHP (formerly HHF) = Human Health Protection as it relates to the consumption of fish;  
IRR = Irrigation for use on crops utilized for human or livestock consumption;  
LWW = Livestock and wildlife watering (Current narrative use is defined as LWP = Livestock and Wildlife Protection);  
DWS = Drinking Water Supply;  
IND = Industrial water supply 

10 CSR 20-7.031(1)(C)8-11.: Wetlands (10 CSR 20-7.031 Table A currently does not have corresponding habitat use criteria 
for these defined uses) 
WSA = Storm- and flood-water storage and attenuation; WHP = Habitat for resident and migratory wildlife species;  
[...]
15.      ELECTRONIC DISCHARGE MONITORING REPORT (eDMR) SUBMISSION SYSTEM
Per 40 CFR Part 127 National Pollutant Discharge Elimination System (NPDES) Electronic Reporting Rule, reporting of effluent limits 
and monitoring shall be submitted by the permittee via an electronic system to ensure timely, complete, accurate, and nationally-
consistent set of data.  One of the following must be checked in order for this application to be considered complete. Please 
visit https://dnr.mo.gov/forms/780-2204-f.pdf to access the eDMR application. 

 - You have completed and submitted with this permit application the required documentation to participate in the eDMR system.

 - You have previously submitted the required documentation to participate in the eDMR system and/or you are currently using the
eDMR system.

 - You have submitted a written request for a waiver from electronic reporting.  See instructions for further information regarding 
waivers.
16.      JETPAY
Permit fees may be payed online by credit card or eCheck through a system called JetPay. Use the URL provided to access JetPay
and make an online payment.

New Site Specific Permit: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/591/
Construction Permits: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/592/
Modification Fee: https://magic.collectorsolutions.com/magic-ui/payments/mo-natural-resources/596/

17.      CERTIFICATION

All applicants must complete the Certification Section. This certification must be signed by an officer of the company or city official. All 
applicants must complete all applicable sections as explained in the Application Overview. By signing this certification statement, 
applicants confirm that they have reviewed the entire form and have completed all sections that apply to the facility for which this 
application is submitted.

ALL APPLICANTS MUST COMPLETE THE FOLLOWING CERTIFICATION.

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance
with a system designed to assure that qualified personnel properly gather and evaluate the information submitted.  Based on my
inquiry of the person or persons who manage the system or those persons directly responsible for gathering the information, the
information submitted is, to the best of my knowledge and belief, true, accurate and complete.  I am aware that there are significant 
penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations.  
PRINTED NAME

     
OFFICIAL TITLE (MUST BE AN OFFICER OF THE COMPANY OR CITY OFFICIAL)

      

SIGNATURE

TELEPHONE NUMBER WITH AREA CODE

      

DATE SIGNED

      

Upon request of the permitting authority, you must submit any other information necessary to assess wastewater treatment practices 
at the treatment works or identify appropriate permitting requirements. 

Send Completed Form to:

Department of Natural Resources
Water Protection Program

ATTN: NPDES Permits and Engineering Section
P.O. Box 176

Jefferson City, MO  65102-0176
END OF PART C

REFER TO THE APPLICATION OVERVIEW TO DETERMINE WHICH PARTS OF FORM B2 YOU MUST COMPLETE.
Do not complete the remainder of this application, unless at least one of the following statements applies to your facility:

1. Your facility design flow is equal to or greater than 1,000,000 gallons per day.
2. Your facility is a pretreatment treatment works.
3. Your facility is a combined sewer system.

Submittal of an incomplete application may result in the application being returned.  Permit fees for returned applications shall be 
forfeited.  Permit fees for applications being processed by the department that are withdrawn by the applicant shall be forfeited.

MO 780-1805 (02-19)                                                                                                                                                                                                                                                                         Page 8

LBVSD, Atherton WWTP 0101087 001

✔

Lisa O'Dell, P.E. Assistant Director

816-796-7660

8/4/2020



Little Blue Valley Sewer District, Atherton WWTP, MO-0101087 
2020 NPDES Permit Modification Application 
Form B2 – Expanded Responses 
 
Part A 
 
9.5 & 9.6 – Incineration is the primary means of sludge disposal. Landfill is the current backup 
means for unscheduled incinerator outages. Lime Stabilization & Land Application are the 
backup means during scheduled incinerator outages. 
 
9.7 & 9.8 – In addition to Deffenbaugh Industries (Waste Management) and the Johnson 
County Landfill, LBVSD utilizes contractors to conduct lime stabilization and land application. 
The contractor to be utilized in 2020 is Synagro, 5300 W Stewart Ave., Wausau, WI 54401. 
Contact: Ericka Day – 772-971-6286. 
 
Part B 
 
10.1 – LBVSD is a wholesale wastewater treatment district. All wastewater flows originate from 
municipal and county collections systems. The District has no association with these collection 
systems and has no accurate information regarding the length of the systems. 
 

LBVSD Customers Contact Phone Number 

Belton 816-331-4331 

Blue Springs 816-228-0195 

Fort Osage  

Grandview 816-316-4855 

Independence 816-325-7711 

Jackson County 816-881-3000 

Kansas City 816-513-1313 

Lake City 816-796-5192 

Lake Tapawingo 816-229-3722 

Lee’s Summit 816-969-1935 

Raymore 816-331-1852 

Raytown 816-737-6000 

Sugar Creek 816-252-4113 

 
10.2 – See response to 10.1 above. LBVSD does not own or operate municipal collection 
systems; only sewer interceptors to which these systems discharge. 



LITTLE BLUE VALLEY SEWER DISTRICT   PERMIT NUMBER MO-0101087 
 
FACILITY DESCRIPTION 
 
Outfall #001 – POTW - SIC #4952 
This facility uses three flow sequences depending on the wet weather peak flow conditions. In 
addition, short-term storage is provided at an onsite Peak Flow Clarifier and an offsite Excess Flow 
Holding Basin to manage peak flows through the facility. 
 
Flows between 0 and 130 MGD 
 
The facility will utilize the following flow sequence:  
Raw wastewater screening, four primary clarifiers, two aeration basins with anoxic selector zones, 
five final clarifiers, and seasonal UV disinfection. 
 
Flows over 130 MGD and up to 350 MGD 
 
The facility will utilize the following flow sequence:  
150 MGD of either primary effluent or screened raw wastewater flow to two (2) aeration basins 
with anoxic selector zones, five final clarifiers, and seasonal UV disinfection.  
200 MGD of screened raw wastewater flows to four primary clarifiers with chemically enhanced 
settling utilizing polymer and flocculant (alum or ferric salts). Flows of 150 MGD biologically 
treated and seasonally disinfected effluent and 200 MGD chemically enhanced primary clarified 
effluent serving as auxiliary treatment are mixed prior to discharge through Outfall #001. 
 
Flows over 350 MGD and up to 400 MGD 
 
The facility will utilize the following flow sequence:  
150 MGD of either primary effluent or screened raw wastewater flow to two (2) aeration basins 
with anoxic selector zones, five final clarifiers, and seasonal UV disinfection.  
200 MGD of screened raw wastewater flows to four primary clarifiers with chemically enhanced 
settling utilizing polymer and flocculant (alum or ferric salts).  
50 MGD diverted to the Peak Flow Clarifier.  
Flows of 150 MGD biologically treated and seasonally disinfected effluent, 200 MGD chemically 
enhanced primary clarified effluent serving as auxiliary treatment, and 50 MGD settled 
wastewater from the Peak Flow Clarifier are mixed prior to discharge through Outfall #001. 
 
The sludge handling process consists of degritting of primary sludge, gravity thickening of primary 
sludge, and gravity belt thickening of waste activated sludge. This is followed by storage, belt filter 
press or centrifuge dewatering, and incineration and/or hauling of dewatered sludge to landfill. 
Incinerator ash is pumped to an ash holding basin for periodic dewatering and removal. 
 



Atherton 

Outfall #001 

Atherton WWTP 

N 



Influent Pump Station 

Secondary Clarifiers 

Aeration Basins 

Sludge Thickeners Headworks 

Peak Flow Clarifier 

Primary Clarifiers 

Effluent Pump 

Station 

UV Disinfection 

Thickened 

Sludge Storage 

Sludge Dewatering 

Incinerator Building 

Ash Holding Basins 

LBVSD, Atherton WWTP 
MO-0101087 

N 

Interceptors 

Effluent 



Intermediate 
Pump Station

UV Disinfection

LBVSD Atherton WWTP Schematic



Little Blue Valley Sewer District, CY2020 Industrial Users

Categorical Reg Regulated Total

Industry Name Address Std Process TMT Type Flow, gpd Flow, gpd

Corbion 13830 Botts Road Grandview, MO NA NA (flow) Y pH Adjust 185,000
Alliant Techsystems (previously Lake City Small 

Caliber Ammunition Company, LLC)
Intersection of MO Highways 7 and 78, 

Independence, Missouri 468, 471 Cu Form, NFMF Y Precip 1,750,000 1,950,000

Lake City Army Ammunition Plant -  
Environmental Chemical Corporation (ECC)

Intersection of MO Highways 7 and 78, 
Independence, Missouri NA NA (flow) Y Air Stripper 366,000

Lee's Summit Landfill 2101 SE Hamblen Road Lee's Summit, MO NA Local Limit N NA 30,000 30,000
Peterson Mfg 4200 East 135th Street Grandvview, MO 433 Phos Y Precip 100 35,100

Courtney Ridge Landfill 2001 N Courtney Road Sugar Creek, MO NA Local Limit N NA 46,000 46,000
Billy Goat Industries 1803 SW Jefferson Lee's Summit, MO 433 Phos N NA 1,600 3,100

Chromewright 97 East Oldham Parkway Lee's Summit, MO 433 Cr, Ni Plating N Evap
Clarcor Industrial Air 417 SE Thompson Lee's Summit, MO 414, D Organic Chemicals N NA 60 900

Sika 14201 Botts Road Grandview, MO 428, 463 Molded rubber, plastics N NA No-disch. 2,650
Advanced Coatings 2300 NE Independence Ave, Lee's Summit, MO 433 Phos Y pH Adjust 10 200

ROM 680E 163rd St Belton, MO NA NA - local regulation y pH adjust 1,000 3,100
ICF  617 S. Main Pleasant Hill, MO 433 Powder Coat N NA 1,000 4,500

Categorical Reg Regulated Total

Industry Name Address Std Process TMT Type Flow, gpd Flow, gpd

IPL Blue Valley Power Plant 21500 East Truman Road, Independence 02/26/01 Y
KC Powder Coat 600 N Dodgion, Independence 433 Powder Coat Y pH adjust 162

Categorical Reg Regulated Total

Industry Name Address Std Process TMT Type Flow, gpd Flow, gpd

Truman Medical Center - Lakewood 7900 Lee's Summit Road NA Hospital Y Grease trap 107,000 107,000

DOE / Honeywell 14500 Botts Road 433 plating, metal cleaning Y

CN 
destruction, 
prec/floc, pH 

adj.

13,400 33,400

Sioux Chief Mfg. 14940 Thunderbird Road NA Cu & plastic plumbing 
part mfg. N NA NA NA

No-discharge

LBVSD as the Control Authority

City of Indpendence as the Control Authority

City of Kansas City, MO as the Control Authority


	LBVSDAthertonWWTP_MO0101087_20200922_OPMOD_Final
	MISSOURI CLEAN WATER COMMISSION
	MISSOURI STATE OPERATING PERMIT
	FACILITY DESCRIPTION
	FACILITY DESCRIPTION (continued):
	Outfall #001 – POTW – SIC #4952
	Missouri Department of Natural Resources

	TABLE A-1
	FINAL EFFLUENT LIMITATIONS

	OUTFALL #001
	EFFLUENT PARAMETER(S)
	EFFLUENT PARAMETER(S)
	Total Suspended Solids – Percent Removal (Notes 1 and 3)
	OUTFALL #001
	TABLE A-2
	INTERIM EFFLUENT LIMITATIONS


	Total Phosphorus
	Total Nitrogen
	Chromium VI, Total Dissolved
	OUTFALL #001
	TABLE A-3
	FINAL EFFLUENT LIMITATIONS


	Total Phosphorus
	Total Nitrogen
	Chromium VI, Total Dissolved
	OUTFALL #001
	TABLE A-4
	FINAL EFFLUENT LIMITATIONS
	*
	*/*
	Daily
	Monthly
	T
	30
	45/30
	5 days/week
	Monthly
	C
	30
	45/30
	5 days/week
	Monthly
	C
	206
	*/206
	Weekly
	Monthly
	G
	14.3
	47.3/18.1
	Monthly
	Monthly
	G
	17.5
	47.3/18.1
	Monthly
	Monthly
	G
	10
	15/10
	Quarterly
	Quarterly
	G
	*
	***
	Quarterly
	Quarterly
	G
	*
	***
	Quarterly
	Quarterly
	G
	34.6
	*/*
	Quarterly
	Quarterly
	G
	Pass/Fail
	Annually
	Annually
	C
	***
	Once/permit cycle
	Once/permit cycle
	C
	6.0
	9.0
	Monthly
	Monthly
	85
	85
	Monthly
	Monthly
	M
	85
	85
	Monthly
	Monthly
	M



	Part I – Facility Information
	Part II – Modification Rationale
	Part I – Facility Information
	Part II – Operator Certification Requirements
	Part III– Operational Monitoring
	Part IV – Receiving Stream Information


	Receiving Stream Monitoring Requirements:
	Part V – Rationale and Derivation of Effluent Limitations & Permit Conditions

	Wasteload Allocations (WLA) for Limits:
	Part VI – Effluent Limits Determination
	* - Monitoring requirement only.            **** - C = 24-hour composite
	Summer: April 1 – September 30
	Winter: October 1 – March 31



	Standard Conditions Part I (2014 version)
	Standard Conditions Part II (2013 version)
	Standard Conditions Part III (2019 version)
	STANDARD CONDITIONS FOR NPDES PERMITS ISSUED BY

	LBVSDAthertonWWTP_MO0101087_20200804_OPMOD_Application
	Completed Form B2
	Form B2 Attachments
	Plant Description
	Facility Aerial
	Facility Process Map
	Flow schematic2
	SIU Table





